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FCC RADIO TEST REPORT
FCC 47 CFR PART 15 SUBPART C

Test Standard

Trade name
Product name
Model No.

Test Result

INDUSTRY CANADA RSS-210

FCC Part 15.249
IC RSS-210 issue 10 and IC RSS-GEN issue 5

HIKVISION
Dual-tech Detector

DS-PDD12-EG2, DS-PDD12P-EG2UHK,
DS-PDD12P-EG2UVS, DS-PDD12P-EG2HUN,
DS-PDD12-EG2CKYV, DS-PDD12-EG2KVO,
DS-PDD12-EG2UHK , DS-PDD12P-EG2CKY,
DS-PDD12P-EG2KVO,DS-PDD12P-EG2,
DS-PDD12-EG2UVS, DS-PDD12-EG2HUN

Pass

The test Result was tested by Compliance Certification Services Inc. The test data, data
evaluation, test procedures, and equipment configurations shown in this report were
given in ANSI C63.10: 2013 and compliance standards.

The test results of this report relate only to the tested sample (EUT) identified in this

report.

The test Report of full or partial shall not copy. Without written approval of Compliance
Certification Services Inc. (Wugu Laboratory)

Approved by:

40

Kevin Tsai
Deputy Manager

Compliance Certlflcatlon SelVlces Inc

H;} FAL >

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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Revision History
Rev. Issue Date Revisions Effect Page Revised By
00 June 29, 2020 Initial Issue ALL Angel Cheng
1. Revised section 1.1.
2. Revised section 1.2.
3. Revised section 1.6. PglF;?lgW
01 July 24,2020 | 4. Revised section 4.2. P.23~32, Angel Cheng
5. Revised section 4.3. \ ’
5 A-1~A-8

Revised setup photo test report
number.
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1. GENERAL INFORMATION
1.1EUT INFORMATION

FCC Applicant

Hangzhou Hikvision Digital Technology
No. 555 Qianmo Road, Binjiang District, Hangzhou 310052, China

IC Applicant

No. 555 Qianmo Road, Binjiang District
Hangzhou 310052 China (Peoples Republic Of)

FCC Manufacturer

Shanghai Kohler Electronics., Ltd.
No. 1955, Fengxiang Road, Baoshan Area, Shanghai, PRC Post
code: 200444

IC Manufacturer

No. 555 Qianmo Road, Binjiang District

Hangzhou 310052 China (Peoples Republic Of)
Equipment Dual-tech Detector
DS-PDD12-EG2, DS-PDD12P-EG2UHK, DS-PDD12P-EG2UVS,
DS-PDD12P-EG2HUN, DS-PDD12-EG2CKY,
Model Name DS-PDD12-EG2KVO, DS-PDD12-EG2UHK

DS-PDD12P-EG2CKYV, DS-PDD12P-EG2KVO,DS-PDD12P-EG2,
DS-PDD12-EG2UVS, DS-PDD12-EG2HUN

Model Discrepancy

Difference of the model numbers (list on this report) are just for
marketing purpose only.

Trade Name HIKVISION
EUT Functions 24G Radar
Received Date May 19, 2020

Date of Test

May 25 ~ June 18, 2020

Output Power

24.1925GHz

Peak : 94.81dBuV/m @1m
Average : 94.26dBuV/m @1m
24.2125GHz

Peak : 98.78dBuV/m @1m
Average : 98.53dBuV/m @1m

Power Operation

DC 12V by Adapter

Hardware Version RPCB700E
Software Version V1.0.0
SN A12S6A298

This document cannot be reproduced except in full, without prior written approval of the Company. A& &5 A& AN S FHF AT - A oy -
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1.2EUT CHANNEL INFORMATION

5 /49
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Frequency Range

24.1925GHz~24.2125GHz

Modulation Type

FMCW

Number of channel

1.3ANTENNA INFORMATION

Antenna Type

Array antenna

Antenna Gain

0 dBi

Antenna Connector

N/A

This document cannot be reproduced except in full, without prior written approval of the Company. A& &5 A& AN S FHF AT - A oy -
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1.AMEASUREMENT UNCERTAINTY
PARAMETER UNCERTAINTY
IAC Powerline Conducted Emission +/- 1.2575
Emission bandwidth, 20dB bandwidth +/- 0.0014
RF output power, conducted +/-1.14
Power density, conducted +/- 1.40
3M Semi Anechoic Chamber / 30M~200M +/-4.12
3M Semi Anechoic Chamber / 200M~1000M +/- 4.68
3M Semi Anechoic Chamber / 1G~8G +/- 5.18
3M Semi Anechoic Chamber / 8G~18G +/- 5.47
3M Semi Anechoic Chamber / 18G~26G +/- 3.81
3M Semi Anechoic Chamber / 26G~40G +/- 3.87
3M Semi Anechoic Chamber / 40G~60G +/- 1.8509
3M Semi Anechoic Chamber / 60G~90G +/- 3.43
3M Semi Anechoic Chamber / 90G~140G +/- 3.52
Remark:

1.This uncertainty represents an expanded uncertainty expressed at approximately the 95% confidence
level using a coverage factor of k=2

2. ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the
emissions test results be included in the report.

This document cannot be reproduced except in full, without prior written approval of the Company. A& &5 A& AN S FHF AT - A oy -
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1.5FACILITIES AND TEST LOCATION

All measurement facilities used to collect the measurement data are located at

Page:
Rev.:

No.11, Wugong 6th Rd., Wugu Dist., New Taipei City 24891, Taiwan. (R.O.C.)

7149
01

Test site Test Engineer Remark
AC Conduction Room Dally Hong -
Radiation Jerry Chang -
RF Conducted Dally Hong -

Remark: The sites are constructed in conformance with the requirements of ANSI C63.7, ANSI C63.4 and

CISPR Publication 22.

1.6 INSTRUMENT CALIBRATION

Conducted Emissions Test Site
Name of Equipment| Manufacturer Model Serial Number| Cal Date | Cal Due
Coaxial Cable Woken WC12 CC003 06/28/2019 | 06/27/2020
Coaxial Cable Woken WC12 ccoo1 06/28/2019 | 06/27/2020
Horn Antenna ETS LINDGREN 3116 00026370 | 12/18/2019 | 12/17/2020
K Type Cable Huber+Suhner SUCOFLEX 102 29406/2 | 12/17/2019 | 12/16/2020
K Type Cable Huber+Suhner SUCOFLEX 102 22470/2 | 12/17/2019 | 12/16/2020
Pre-Amplifier EMEC EM01G26G 060570 | 06/27/2019 | 06/26/2020
Signal Analyzer R&S FSV 40 101073 | 09/25/2019 | 09/24/2020
Thermostatic/Humidity TAICHY MHG-150LF 930619 | 10/04/2019 | 10/03/2020
Chamber

E'Sr?% Q:tcelr\‘/lrl‘fe’r ROHDE&SCHWARZ| FH-PP-110/FS-Z110 |10003 /100096 | 12/09/2019 | 12/08/2021
I:':rr; ?r:}::e,r\‘ﬁ?fe/r ROHDE&SCHWARZ|  FH-PP-75/FS-Z75  [10001 /100162 | 12/09/2019 | 12/08/2021
S;’rrr:; OAr:}LeK‘Ari‘fe/r R or—?ﬁlgggcl\m//v/mz LB-19-20-A/ FS-Z60 32012(?0210‘?27 271 12/00/2019 | 12/08/2021

Software N/A

This document cannot be reproduced except in full, without prior written approval of the Company. A& &5 A& AN S FHF AT - A oy -
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3M 966A Chamber Test Site
Name of Equipment| Manufacturer Model Serial Number Cal Date Cal Due
Band Reject Filters | MICRO TRONICS BRM 50702 120 02/25/2020 02/24/2021
Coaxial Cable ~ |HUBER SUHNER | S COFLEX 20995 02/25/2020 | 02/24/2021
Coaxial Cable EMCI EMC105 190914+25111 09/20/2019 | 09/19/2020
PigtalTrermo-Hyaro | wisewin 1206 D07 01/15/2020 | 01/14/2021
double Ridged Guide ETC MCTD 1209 DRH13M02003 | 10/04/2019 | 10/03/2020
Horn Antenna
Loop Ant COM-POWER AL-130 121051 03/27/2020 03/26/2021
Pre-Amplifier EMEC EM330 060609 02/25/2020 02/24/2021
Pre-Amplifier HP 8449B 3008A00965 02/25/2020 02/24/2021
Horn Antenna ETS LINDGREN 3116 00026370 12/18/2019 12/17/2020
K Type Cable Huber+Suhner | SUCOFLEX 102 29406/2 12/17/2019 12/16/2020
K Type Cable Huber+Suhner | SUCOFLEX 102 22470/2 12/17/2019 12/16/2020
Pre-Amplifier EMEC EM01G26G 060570 06/27/2019 06/26/2020
Signal Analyzer R&S FSV 40 101073 09/25/2019 09/24/2020
Antenna Tower CCSs CC-A-1F N/A N.C.R N.C.R
Controller CCs CC-C-1F N/A N.C.R N.C.R
Turn Table Cccs CC-T-1F N/A N.C.R N.C.R
Software e3 6.11-20180413
3M 966A Chamber Test Site
Name of Equipment | Manufacturer Model Serial Number Cal Date Cal Due
CABLE EMCI CFD300-NL CERF 06/27/2019 | 06/26/2020
EMI Test Receiver R&S ESCI 100064 07/26/2019 | 07/25/2020
LISN SCHAFFNER NNB 41 03/10013 02/13/2020 | 02/12/2021
Software EZ-EMC(CCS-3A1-CE-F %)

Remark: Each piece of equipment is scheduled for calibration once a year.

This document cannot be reproduced except in full, without prior written approval of the Company. A& &5 A& AN S FHF AT - A oy -
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1.7 SUPPORT AND EUT ACCESSORIES EQUIPMENT
EUT Accessories Equipment
No. Equipment Brand Model Series No. FCC ID
N/A
Support Equipment

No. Equipment Brand Model Series No. FCC ID

1. Power Adapter MOSO |MSA-C15001C12.0-18P-US N/A N/A

1.8TEST METHODOLOGY AND APPLIED STANDARDS

The test methodology, setups and results comply with all requirements in accordance
with ANSI C63.10:2013, FCC Part 15.249, RSS-210 Issue 10 and RSS-GEN Issue 5.

This document cannot be reproduced except in full, without prior written approval of the Company. A& &5 A& AN S FHF AT - A oy -
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2. TEST SUMMERY
FCC IC Standard Report
Standard Section be Test Item Result
. Section
Section
15.203 - 1.3 Antenna Requirement Pass
15.207(a) | RSS-GEN 8.8 4.1 AC Conducted Emission Pass
20dB Bandwidth
15.215 RSS-GEN 6.7 4.2 and Occupied Bandwidth (99%) Pass
15.249(a) | RSS-210B 10 4.3 Filed strength of fundamental Pass
15.249(a) RSS-861ECI)\I 8.9, 4.3 Radiation Spurious Emission Pass

This document cannot be reproduced except in full, without prior written approval of the Company. A& &5 A& AN S FHF AT - A oy -
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3. DESCRIPTION OF TEST MODES
3.1 THE WORST MODE OF MEASUREMENT

Radiated Emission Measurement Above 1G

Test Condition Radiated Emission Above 1G
Power supply Mode [Mode 1: EUT power by Adapter
Worst Mode X] Mode 1 [ ] Mode 2 [ ] Mode 3 [ ] Mode 4

[ ] Placed in fixed position.

[ ] Placed in fixed position at X-Plane (E2-Plane)
[ ] Placed in fixed position at Y-Plane (E1-Plane)
X] Placed in fixed position at Z-Plane (H-Plane)

Worst Position

Radiated Emission Measurement Below 1G
Test Condition Radiated Emission Below 1G
Power supply Mode [Mode 1: EUT power by Adapter
Worst Mode X] Mode 1 [ ] Mode 2 [ ] Mode 3 [ ] Mode 4

Remark:

1. The worst mode was record in this test report.

2. EUT pre-scanned in three axis ,X,Y, Z and two polarity, for radiated measurement. The
worst case(Z-Plane) were recorded in this report

This document cannot be reproduced except in full, without prior written approval of the Company. A& &5 A& AN S FHF AT - A oy -
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4. TEST RESULT
4.1AC POWER LINE CONDUCTED EMISSION
4.1.1 Test Limit
According to 815.207(a) and RSS-GEN section 8.8,
Frequency Range Limits(dBuV)
(MHz) Quasi-peak Average
0.151t0 0.50 66 to 56* 56 to 46*
0.50to 5 56 46
510 30 60 50

* Decreases with the logarithm of the frequency.

4.1.2 Test Procedure

1. The EUT was placed on a non-conducted table, which is 0.8m above horizontal
ground plane and 0.4m above vertical ground plane.

2. EUT connected to the line impedance stabilization network (LISN)

3. Receiver set RBW of 9kHz and Detector Peak, and note as quasi-peak and average.

4. Maximum procedure was performed on the six highest emissions to ensure EUT

compliance.

5. Recorded Line for Neutral and Line.

4.1.3 Test Setup

Vertical reference ground plane

ﬁ EMI receiver

LISN

4.1.4 Test Result
PASS

—[ 80cm
¥

Horizontal reference ground
plane

This document cannot be reproduced except in full, without prior written approval of the Company. A& &5 A& AN S FHF AT - A oy -
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Test Data
24.1925GHz
Test Mode: Mode 1 Temp/Hum 24(°C)/ 50%RH
Phase: Line Test Date May 25, 2020
Test Engineer Dally Hong
80.0 dBu¥
Limit1: —_—
Limit2: —_
\ |
\2 |
3 4 L3
Lh
/
30
-20
0.150 05 [MHz) 5 30.000
Quasi . Quasi Quasi Quasi
Frequency Peak Aveégge Cofrrectlon Peak Averalge Peak A\g.erqge Peak Average = 5
(MHz) reading rz% IQ/g aglt30r result Le;u\; limit d'ém:/ margin mzrgm emar
@Buv) | @BUV) CE) @uv) | @BV 1 gyyy | @BUV) | ey | (@B)
0.1660 34.57 28.18 10.22 44.79 38.40 65.16 55.16 -20.37 -16.76 | Pass
0.3020 18.71 10.86 10.22 28.93 21.08 60.19 50.19 -31.26 -29.11 | Pass
0.3500 19.69 11.69 10.22 29.91 21.91 58.96 48.96 -29.05 -27.05 | Pass
0.4220 22.30 11.53 10.22 32.52 21.75 57.41 47.41 -24.89 -25.66 Pass
0.9260 24.91 10.90 10.24 35.15 21.14 56.00 46.00 -20.85 -24.86 | Pass
0.9940 10.37 3.91 10.24 20.61 14.15 56.00 46.00 -35.39 -31.85 | Pass

This document cannot be reproduced except in full, without prior written approval of the Company. A& A& A NS B HFA] - A Ay iEs -
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Test Mode: Mode 1 Temp/Hum 24(°C)/ 50%RH
Phase: Neutral Test Date May 25, 2020
Test Engineer Dally Hong
80.0 dBuY
Limit1: —_—
Limit2: —_
\ |
\ |
1 b
21 3
WWUWW
-20
0.150 05 [MHz) 5 30.000
Quasi . Quasi Quasi Quasi
Frequency | Peak | feqiing | “Taor | P | fresur | Peak | M | Peak SOl peman
(dBuV) (dBuVv) (dB) (dBuv) (dBuVv) (dBuY) (dBuVv) (dB) (dB)
0.1700 21.29 10.46 10.19 31.48 20.65 64.96 54.96 -33.48 -34.31 Pass
0.2140 23.04 16.04 10.19 33.23 26.23 63.04 53.05 -29.81 -26.82 Pass
0.2380 18.65 9.90 10.19 28.84 20.09 62.16 52.17 -33.32 -32.08 Pass
0.3180 27.70 20.25 10.19 37.89 30.44 59.76 49.76 -21.87 -19.32 Pass
0.3820 20.73 13.77 10.19 30.92 23.96 58.23 48.24 -27.31 -24.28 Pass
0.9260 22.56 15.30 10.21 32.77 25.51 56.00 46.00 -23.23 -20.49 Pass

This document cannot be reproduced except in full, without prior written approval of the Company. A& &5 A& AN S FHF AT - A oy -
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24.2125GHz
Test Mode: Mode 1 Temp/Hum 24(°C)/ 50%RH
Phase: Line Test Date May 25, 2020
Test Engineer Dally Hong
800 dBuv
Limit1: —
Limit2: —_—
\ |
‘2\3 |
2 b
0
30 L\M
20
0.150 05 (MHz) 5 30.000
Quasi . Quasi Quasi Quasi
Frequency Peak Ave(;gge Cofrretctlon Peak Averalgie Peak A\i.erailtge Peak Average . .
(MHz) reading rzaé IQ/g agBor result LGB?UV limit d'émv margin mecljrgln emar
@Buv) | @BUV) CE) @uv) | @BV 1 gyyy | @BUV) | ey | (@B)
0.1660 21.26 10.63 10.22 31.48 20.85 65.16 55.16 -33.68 | -34.31 | Pass
0.1940 20.00 11.10 10.21 30.21 21.31 63.86 53.86 -33.65 | -32.55 | Pass
0.2820 17.10 9.52 10.21 27.31 19.73 60.76 50.76 -33.45 | -31.03 | Pass
0.3140 19.89 12.07 10.22 30.11 22.29 59.86 49.86 -29.75 | -27.57 | Pass
0.4220 22.39 11.53 10.22 32.61 21.75 57.41 47.41 -24.80 | -25.66 | Pass
0.9260 25.04 10.38 10.24 35.28 20.62 56.00 46.00 -20.72 | -25.38 | Pass
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Test Mode: Mode 1 Temp/Hum 24(°C)/ 50%RH
Phase: Neutral Test Date May 25, 2020
Test Engineer Dally Hong
80.0 dBuY
Limit1: —_—
Limit2: —
\ |
\ |
13 3
4 5
(i
[A
.'
30 ik i
-20
0.150 05 [MHz) 5 30.000
Frequency ?3:2? Average | Correction ?Dl::-zil Average %22? Average %l:;i' Average
. reading factor result . limit : margin | Remark
(MHz) reading result limit margin
(dBuVv) (dBuV) (dB) (dBuV) (dBuV) (dBuVv) (dBuV) (dB) (dB)
0.1620 21.30 11.66 10.19 31.49 21.85 65.36 55.36 -33.87 -33.51 | Pass
0.2060 19.37 11.44 10.19 29.56 21.63 63.37 53.37 -33.81 -31.74 | Pass
0.3580 22.88 12.71 10.19 33.07 22.90 58.77 48.77 -25.70 -25.87 | Pass
0.4580 19.27 10.85 10.19 29.46 21.04 56.73 46.73 -27.27 -25.69 | Pass
0.9260 25.01 11.27 10.21 35.22 21.48 56.00 46.00 -20.78 -2452 | Pass
0.9660 21.00 8.53 10.21 31.21 18.74 56.00 46.00 -24.79 -27.26 | Pass
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4.220dB BANDWIDTH AND OCCUPIED BANDWIDTH (99%)

TEST CONFIGURATION

EUT > Spectrum
Analyzer

TEST PROCEDURE

1. Place the EUT on the table and set it in the transmitting mode.

2. SAset RBW = 1% ~ 5% OBW, VBW = three times the RBW and Detector = Peak,
to measurement 99% Bandwidth and 20dB Bandwidth

3. Measure and record the result of 20 dB Bandwidth and 99% Bandwidth. in the test
report.

TEST RESULTS
No non-compliance noted

Test Condition Frequency(Hz) OCCUS;%E (BMaSS)W'dth 20 dB(EA?_'nZ(;W'dth
24G Radar 24.1925G 1.3024 1.4180
24G Radar 24.2125G 1.4182 1.6210

This document cannot be reproduced except in full, without prior written approval of the Company. A& &5 A& AN S FHF AT - A oy -
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Test Plot
24.1925GHz
20dB Bandwidth

Spectrum | l :%n I

Ref Level 97.00 dBpY @ RBW 15 kHz
& Att 0dE & SWT 500 ms & VYBW 320 kHz Mode Auto Sweep
@ 1Pk Vview
D3[1] 1.61dB
a0 deps 1.4180 MH=z
m1[1] 60.45 dBpY
30 dep 24.1892660 GHz
70 dBpy

SOoEpy——01 60.450 dBp

u

[m]

0

o

T

Ty =
M

L —1

B D2 40450 dBpy

30 dby
e "

;E”@ZQ‘MWWWW U%MW

Fz2
0 dBpv F|1 I
CF 24.1897 GHz 691 pts Span 20.0 MHz
Marker
Type | Ref | Tre | X-wvalue ¥-value |  Function Function Result
M1 1 24.189266 GHz 60,45 dBpY
M2 1 24.1889019 GH=z 39.30 dBpv
D3 Mz 1 1.418 MHz 1.61 dB
1 i | Measuring...  EEEREEEED gk it

BANDWIDTH (99%)

Spectrum | ||:%|:[|

Ref Level 97.00 dBpY & RBW 20 kH=z
j&  ALL 0 dE & SWT 500 ms & YBW 100 kHz  Mode Auto Sweep
@ 1Pk View
ri[1] 64.20 dBpY
90 dep 24.1889190 GH=z
Occ Bwe 1.302460203 MHz
=0 dep
70 depy T

60 dBy {!“}‘
T
'
50 dBy )] .1‘
40 dBpw / \\\
30 dBy :

L W““M

,‘ELENT,.%WWW * B LTI PR YR
10 dBpw
0 dBpy
CF 24.1897 GH=z 691 pts Span 20.0 MHz
Marker
Type | Ref | Trc | ¥-wvalue | Y-value | Function | Function Result |
M1 1 24,188919 GH=z 54.26 dBpY
T1 1 24.1886001 GHz 52.16 dBpY oco Bw 1.302460203 MHz
T2 1 24.1899026 GHz 48.71 dBpY
[ ] [ ] Measuring...  JL0RLLELR iga 23052020 y

Date: 23.JUL.2020 18:08:02
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20dB Bandwidth

Spectrum |
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(=)

Ref Level 97.00 dBpY
= Attt

@ RBW 20 kH=z

0 dBE & SWT 500 ms & VYBW 20 kH=z

Mode Auto Sweep

@ 1Pk Yiew

D3[1]

0 dBp

M1[1]

30 dBp

2.70 dB

1.6210 MHz
54.64 dBpY
24.2140180 GHz

70 dBp

60 dBpw

01 S4.640 dBpw

=

|

S0 dBpv

40 dBpv

02 34.040 dBy

oL

30 depy

20 depy

WWWM

Fl

Fz

0 dby

CF 24.2137 GH=z

691 pts

Span 20.0 MHz

Marker

¥-wvalue |

¥-value

Function

Function Result

Type | Ref | Trc |
M1 1
M2 1
D32 M2 1

24214018 GHz
24.212745 GHz
1.621 MHz

E4.64 dBpY
33.11 dBpv
2.79 dB

( J1

BANDWIDTH (99%)

Spectrum

Measuring...

18.06. 2020

15:58:42 %

(=)

Ref Level 97.00 depv
= ALt

@ RBW
0 dE & SWT 500 ms & YBW 100 kH=z

20 kHz

Mode Auto Sweep

@ 1Pk View

M1[1]

90 dBpw

Occ Bw

63.86 dBpY
24.2140760 GHz
1.418234343 MHz

20 depv

70 dep

60 dBpw

50 dBpw

1“-<-:L_\

40 dep

30 dBy

A .LJWW

20 clBy e T L

10 dBp

0 dBpr

CF 24.2137 GHz

691

pts

Span 20.0 MHz

Marker

¥-wvalue

Y-wvalue

Function

Function Result

Type | Ref | Trc |
M1 1
T1 1
T2 1

24214076 GHz
24.2129764 GHz
24.2143946 GHz

63.26 dBpY
48.28 dBpY
49.15 dBpY

occ B

1.4128234443 MHz

( J1

Date: 23.JUL.2020
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4.3FIELD STRENGTH OF FUNDAMENTAL AND RADIATION
SPURIOUS EMISSION

4.3.1 Test Limit

FCC according to 8§15.249(a).

(1) The field strength of emissions from intentional radiators operated within these
frequency bands shall comply with the following:

Page: 20 /49

Rev.: 01

Fundamental Field strength of Field strength of
frequency fundamental harmonics
(MH2z) (millivolts/meter) (microvolts/meter)
2400-2483.5 50 500
5725-5875 50 500
24000-24250 250 2500
* Field strength limits are specified at a distance of 3 meters
Fundamental Limit Conversion
Average Average Average Peak
(mV/m) (dBuV/m) (dBuV/m) (dBuV/m)
at 3M at 3M at 1M at 1M
250 107.9588 117.50 137.50
*(Limit=107.9588+20LOG(3/1)=117.50 dBuV/m)
Harmonic Limit Conversion
Average Average Average Peak
(uv/m) (dBuV/m) (dBuV/m) (dBuV/m)
at 3M at 3M at 1M at 1M
2500 67.9588 77.50 97.50

*(Limit=67.9588+20LOG(3/1)=77.50 dBuV/m)
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(2) Emissions radiated outside of the specified frequency bands, except for harmonics,
shall be attenuated by at least 50 dB below the level of the fundamental or to the general
radiated emission limits in 815.209(follow the table), whichever is the lesser attenuation

Below 30 MHz
Field Strength Magnetic field strength Mea_surement
Frequency . Distance
(MA/m) (H-Field) (LA/m) (metres)
9-490 kHz 2,400/F (F in kHz) 2,400/F (F in kHz) 300
490-1,705 kHz 24,000/F (F in kHz) 24,000/F (F in kHz) 30
1.705-30 MHz 30 N/A 30

Above 30 MHz

Field Strength
Frequency microvolts/m at 3 metres (watts, e.i.r.p.)
(MHz) . .
Transmitters Receivers
30-88 100 (3 nW) 100 (3 nW)
88-216 150 (6.8 nW) 150 (6.8 nW)
216-960 200 (12 nW) 200 (12 nW)
Above 960 500 (75 nW) 500 (75 nW)
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IC according to RSS-Gen, Section 8.9 and 8.10.

RSS-Gen Table 3 and Table 5 — General Field Strength Limits for Transmitters and
Receivers at Frequencies Above 30 MHz (Note)

Field Strength
Frequency microvolts/m at 3 metres (watts, e.i.r.p.)
(MHz) , ,
Transmitters Receilvers
30-88 100 (3 nW) 100 (3 nW)
88-216 150 (6.8 nW) 150 (6.8 nW)
216-960 200 (12 nW) 200 (12 nW)
Above 960 500 (75 nW) 500 (75 nW)

Note: Measurements for compliance with the limits in table 3 may be performed at
distances other than 3 metres, in accordance with Section 6.6.

RSS-Gen Table 6: General Field Strength Limits for Transmitters at Frequencies
Below 30 MHz (Transmit)

Frequency Magnetip field strength Measurement Distance
(H-Field) (LA/m) (m)
9-490 kHz Note 6.37/F (F in kHz) 300
490-1,705 kHz 63.7/F (F in kHz) 30
1.705-30 MHz 0.08 30

Note: The emission limits for the ranges 9-90 kHz and 110-490 kHz are based on
measurements employing a linear average detector..

This document cannot be reproduced except in full, without prior written approval of the Company. A& &5 A& AN S FHF AT - A oy -



SGS  crse=

Report No.: T200519D09-RP Rev.. 01

4.3.2 Test Procedure

1. The EUT is placed on a turntable, Above 1 GHz is 1.5m, below 1 GHz and above 40G
is 0.8m above ground plane. The EUT Configured un accordance with ANSI C63.10:
2013, and the EUT set in a continuous mode.

2. The turntable shall be rotated for 360 degrees to determine the position of maximum
emission level. And EUT is set 3m away from the receiving antenna, which is scanned
from 1m to 4m above the ground plane to find out the highest emissions. Measurement
are made polarized in both the vertical and the horizontal positions with antenna.

3. The measurement distance above 40 GHz is set 15cm away from the receiving
antenna.

4. The SA setting following :
(1) Below 1G : RBW = 100kHz, VBW = 3 RBW, Sweep = Auto, Detector = Peak,
(2) Above 1G :
(2.1) For Peak measurement : RBW = 1MHz, VBW = 3 RBW.
(2.2) For Average measurement : RBW = 1MHz, VBW = 10Hz.

Note: the measurement distance of the Fundamental frequency is 1m.

The measurement distance 30 MHz to 1 GHz is set 3m away from the receiving antenna.
The measurement distance 1 GHz to 40 GHz is set 1m away from the receiving antenna.
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4.3.3 Test Setup

/

9kHz ~ 30MHz
3m ‘
EUT \‘ ‘
( )
Turntable 0.8m 1m

Loop antenna

Spectrum /

Receiver

Page: 24 /49
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JQ)

000

Reference ground plane J

30MHz ~ 1GHz
Antenna
S tower
3m ‘ Bi-log
EUT v ‘ yd antenna
‘\‘ 4m /
Spectrum
A —— R analyzer
( )
\ \ |
Turntable 0.8m 1m

]
o

00d

Reference ground plane J/
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Above 1 GHz
Antenna
yd tower
‘ > 3m / Horn

EUT ‘ v d antenna
L Spectrum
A analyzer

4 P
Turntable | 1.5m i V
i 1m
S 88
L Pre-amp AL, OO
AAA | | | ]
Above 40 GHz
Fundamental or
Harmonic Mixer
Input from Test Spectrum
Fisiure Analyser
Local
Oscillator
Source
Data Store

This document cannot be reproduced except in full, without prior written approval of the Company. A& &5 A& AN S FHF AT - A oy -



Page: 26 /49
Report No.: T200519D09-RP Rev.. 01
4.3.4 Test Result
24.1925GHz
Fre Peak Average Peak Average Antenna
(GH(l.) Value Value Limit Limit Result Polarization
(dBuV/m) | (dBuV/m) (dBuV/m) (dBuV/m) (V/H)
24188.50 94.81 94.26 137.5 117.5 Pass \%
24191.75 89.04 88.77 137.5 117.5 Pass H
Test Data
(1) Filed strength of fundamental :
Test Mode: TX-24GHz Temp/Hum 24.3(°C)/ 63%RH
Test Iltem Fundamental Test Date June 4, 2020
Polarize Vertical Test Engineer Jerry Chang
Detector Peak & Average
MoLevel{dBnWm}
130
110
2
a0
70|
50|
30
10|
24067.5 24117.5 24167.5 24217.5 24267.5 24317.5
Frequency {MHz)
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Test Mode: TX-24GHz Temp/Hum 24.3(C)/ 63%RH
Test Item Fundamental Test Date June 4, 2020
Polarize Horizontal Test Engineer Jerry Chang

Detector Peak & Average
140 Level (dBuVim})
e e T s R e
- e i ki i A kilriikh
P S S S 2 ________________________
L S s M S T S S S S
50 ........................
(S
W o S S e S R
24067.5 241l1T.5 241IﬁT.5 242l1T.5 24267.5 24317.5
Frequency (MHz)
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24.2125GHz
Fre Peak Average Peak Average Antenna
(GH(l.) Value Value Limit Limit Result Polarization
(dBuV/m) (dBuV/m) (dBuV/m) (dBuV/m) (V/H)
24214.25 98.78 98.53 137.5 117.5 Pass \%
24214.00 59.93 59.73 137.5 117.5 Pass H
Test Data
(1) Filed strength of fundamental :
Test Mode: TX-24GHz Temp/Hum 24.3(°C)/ 63%RH
Test Iltem Fundamental Test Date June 4, 2020
Polarize Vertical Test Engineer Jerry Chang
Detector Peak & Average
140Le\rel{dBnWm:-
R e e T T e
o — [E— A A E— — E— —
' E ' ' 2 ' i '
a0 ______________________ ____________________________________
e e e
50 ........................................................ ....................................
30 ........................................................ ....................................
10 -------- qmmmmmmmm==- Er -------- qmmmmmmm===- F=========- B el To=========- i --------- L il il
24087.5 241l3T.5 241;1?.5 242l3?.5 I 242}1?.5 24337.5
Frequency (MHz)

This document cannot be reproduced except in full, without prior written approval of the Company. A& &5 A& AN S FHF AT - A oy -



CESET=

Page: 29 /49

Report No.: T200519D09-RP Rev.. 01
Test Mode: TX-24GHz Temp/Hum 24.3(C)/ 63%RH
Test Item Fundamental Test Date June 4, 2020
Polarize Horizontal Test Engineer Jerry Chang

Detector Peak & Average

140 Level (dBuVim)

e e T s R e
- e i ki i A kilriikh
90__________J___________L__________J___________L__________JE ____________________________________________________________

2
L S s M S S S S S S
50 ————————————————————————————————————————————————————————————————————————————————————————————————————————————————————
71 el el et e el et
e S A [ . . L S . .
24087.5 I 241I37.5 l 241IBT.5 l 2423?.5 I 242lBT.5 I 243375
Frequency (MHz)
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(2) Band Edge Test Data
24.1925GHz
Test Mode: 24 GHz Temp/Hum 24.3(°C)/ 63%RH
Test Item Band Edge Test Date May 29, 2020
Polarize Vertical Test Engineer Jerry Chang
120Level{dBnWIm:- . . . . . . . .
T A i
|| L B e el LG EE L LT TR e LT
M
50 _______________________
30 _______________________
10 _______________________
23910 23930, 23!;51}. 23.(;7{) 23590. 24010
Frequency (MHz)
No. Frequency | Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) | (dBuV/m) (dBuV/m) (dB)
1 24000.00 26.29 20.96 47.25 74.00 -26.75 Peak
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Test Mode: 24 GHz Temp/Hum 24.3(°C)/ 63%RH
Test Item Band Edge Test Date May 29, 2020
Polarize Horizontal Test Engineer Jerry Chang
q mLevel (d Buwlm} . . . . . . . .
L L SRR R e
|| et R e R e e et cEEE LT T
e e e e
50 __________J___________L__________J___________L__________J___________A___________I___________% __________ 1 ____________
10 JJJ _______________________
10 JJJ _______________________
23910 23930, 23!;5[}. 23l9'ﬂ}. 23&3-90. 24010
Frequency (MHz)
No. Frequency | Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) | (dBuV/m) (dBuV/m) (dB)
1 24000.00 24.86 20.96 45.82 74.00 -28.18 Peak
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24.2125GHz

Test Mode: 24 GHz Temp/Hum 24.3(°C)/ 63%RH
Test Item Band Edge Test Date May 29, 2020

Polarize Vertical Test Engineer Jerry Chang
120Le\rel{dBuWIm:- . . . . . . .
MO
|| L B e el LG EE L LT TR e LT
W
@ i e A
T
10 _______________________
23910 23!;3{) 23!;51}. 23.(;7{) 23590 24010

Frequency (MHz)
No. Frequency | Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) | (dBuV/m) (dBuV/m) (dB)
1 24000.00 26.30 20.96 47.26 74.00 -26.74 Peak
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Test Mode: 24 GHz Temp/Hum 24.3(°C)/ 63%RH
Test Item Band Edge Test Date May 29, 2020
Polarize Horizontal Test Engineer Jerry Chang
q mLevel (d Buwlm} . . . . . . . .
L L SRR R e
|| et R e R e e et cEEE LT T
e e e e
e S
10 JJJ _______________________
10 JJJ _______________________
23910 23930, 23!;5[}. 23l9'ﬂ}. 23&3-90. 24010
Frequency (MHz)
No. Frequency | Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) | (dBuV/m) (dBuV/m) (dB)
1 24000.00 27.18 20.96 48.14 74.00 -25.86 Peak
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(3) Below 1G:
24.1925GHz

Test Mode: TX-24GHz Temp/Hum 24.3(°C)/ 63%RH
Test Item 30MHz-1GHz Test Date May 29, 2020
Polarize Vertical Test Engineer Jerry Chang
Detector Peak and Qusi-peak

120Lev\el{dBnWm}

110

ag)|

70|

50 [
N s

30 5 B

4
1 2 2

10 ‘ ‘

30 224, 418. 612, B806. 1000
Frequency (MHz)
g Correct — .

Frequency Reading Result Limit Margin
(MH2) (dBuV) Ejag}r?]r) (dBuV/m) (dBuV/m) (dB) REMET S
198.78 19.00 -9.54 9.46 43.50 -34.04 Peak
329.73 18.61 -7.72 10.89 46.00 -35.11 Peak
431.58 17.88 -4.78 13.10 46.00 -32.90 Peak
607.15 19.39 -1.64 17.75 46.00 -28.25 Peak
907.85 20.93 3.55 24.48 46.00 -21.52 Peak
971.87 20.38 4.33 24.71 54.00 -29.29 Peak
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Test Mode: TX-24GHz Temp/Hum 24.3(°C)/ 63%RH
Test Item 30MHz-1GHz Test Date May 29, 2020
Polarize Horizontal Test Engineer Jerry Chang
Detector Peak and Qusi-peak

1 ZDLeveI (dBuVim})

10

90|

70

50 [
I s

30 5 B

3 4
1 2

W | |

30 224, 418. 612. 806. 1000
Frequency (MHz)
g Correct o .

Frequency Reading Result Limit Margin
(MH2) (dBuV) Ejagltr?]r) (dBuV/m) (dBuV/m) (dB) REmEr S
127.97 19.77 -9.12 10.65 43.50 -32.85 Peak
305.48 18.53 -8.33 10.20 46.00 -35.80 Peak
547.01 18.85 -2.48 16.37 46.00 -29.63 Peak
623.64 20.10 -0.97 19.13 46.00 -26.87 Peak
884.57 20.92 3.21 24.13 46.00 -21.87 Peak
977.69 20.63 4.51 25.14 54.00 -28.86 Peak
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(4) Above 1G:
Test Mode: TX-24GHz Temp/Hum 24.3(C)/ 63%RH
Test Item 1GHz-40GHz Test Date May 29, 2020
Polarize Vertical Test Engineer Jerry Chang
Detector Peak and Average
120-8ve! (dBuVim)
110
90|
70|
5'} 1.
30|
10|
1000 8800. 16600. 24400. 32200. 40000
Frequency (MHz)
g Correct - .
Frequency Reading Limit Margin
(MH2) (dBuV) I (dBuV/m) (dBuV/m) (dB) REMET S
(dB/m)
12096.25 32.54 15.83 74.00 -25.63 Peak
N/A
Remark:
1. For above 1GHz, the EUT peak value was under average limit, therefore the Average
value compliance with the average limit
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Test Mode: TX-24GHz Temp/Hum 24.3(°C)/ 63%RH
Test Item 1GHz-40GHz Test Date May 29, 2020
Polarize Horizontal Test Engineer Jerry Chang
Detector Peak and Average
1 ZDLe\IeI (dBuVim})
10
90|
70
50 1
30|
10|
1000 8800. 16600. 24400. 32200. 40000
Frequency (MHz)
g Correct o .
Frequency Reading Result Limit Margin
(MH2) (dBuV) ST (dBuV/m) (dBuV/m) (dB) REmEr S
(dB/m)
12096.25 32.48 15.83 48.31 74.00 -25.69 Peak
N/A
Remark:
1. For above 1GHz, the EUT peak value was under average limit, therefore the Average
value compliance with the average limit
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Test Mode: TX-24GHz Temp/Hum 24.3(°C)/ 63%RH
Test Item 40GHz-50GHz Test Date May 29, 2020
Polarize Vertical/Horizontal Test Engineer Jerry Chang
Detector Peak and Average
Spectrum [%]
Ref Level 20.00 dBpy &= RBW 1 MHz
‘ - BWT 224 ms & VBW 3 MHz  Mode suto FFT
Exthdiz L
@ 1Pk Views
MA[1] 51.92 dBpW

47.689600 GHZ

20 dEpt
10 dByts
0 dep
Start 40.0 GHz 32001 pts Stop 50.0 GHzZ
Marker |
Type | Ref | Tre | ¥-walue | w-walua |  Function | Function Result |
Al 1 47.5895 GH:z 51.93 dBpv
L Jil ]| [ CEEEEEE B
Unwanted Emission 40GHz~50GHz
Frequency | Spectrum Reading | Antenna Factor Distance dBUV/m Limit
(GHz2) (dBuV) (dB/m) (m) (dBuV/m)
47.6896 51.93 44.7 0.15 96.63 <=100
dBuV/m = Spectrum Reading (dBuV) + Antenna Factor (dB/m)
Remark:

1. For above 1GHz, the EUT peak value was under average limit, therefore the
Average value compliance with the average limit
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Test Mode: TX-24GHz Temp/Hum 24.3(°C)/ 63%RH
Test Item 50GHz-75GHz Test Date May 29, 2020
Polarize Vertical/Horizontal Test Engineer Jerry Chang
Detector Peak and Average
‘ Spectrum I [@]
Ref Level 20.00 dBpy @ RBW 1 MMHz
& BWT 625 ms = VBW 3 MHz Mode Auto Sweep
Extiix
@ 1Pk View
rMaf1] 46.26 dBpY

67.962330 GHz|

20 depis

10 dBps

0 deps

Start 50.0 GHz 22001 pts Stop 75.0 GHz

Marker
Type | Ref | Trc | ¥-walue | Y-walue |  Function | Function Result |
Pl 1 6795233 GHE 46,36 dBpy

J1 R ]

Unwanted Emission 50GHz~75GHz

Frequency| Spectrum Reading Antenna Factor Distance dBUV/m Limit
(GHz) (dBuV) (dB/m) (m) (dBuV/m)
67.96233 46.36 45.6 0.15 91.96 <=100

dBuV/m = Spectrum Reading (dBuV) + Antenna Factor (dB/m)

Remark:
1. For above 1GHz, the EUT peak value was under average limit, therefore the
Average value compliance with the average limit
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Test Mode: TX-24GHz Temp/Hum 24.3(°C)/ 63%RH
Test Item 75GHz-90GHz Test Date May 29, 2020
Polarize Vertical/Horizontal Test Engineer Jerry Chang
Detector Peak and Average
‘ Spectrum I [@]
Ref Level 22.00 dBpy @ RBW 1 rMHz
& SWT 10 ms & YBW 2 MHz Mode Auto FET
Extiix W
@ 1Pk View
MA[1] 43.20 dBpY
75.5365530 GHz
20 deyw
FO dep
60 cBps
S0, dBuLY
20 deyl - = 7 '
20 dip
10 dButs
0 dBp
Start 75.0 GHz 32001 pts Stop 90.0 GHz
Marker |
Type | Ref | Trc | ¥-walue | Y-walue |  Function | Function Result |
Pl 1 T5.56553 GHE 43,90 depv
L )i ] [T IEEEERE™]
Unwanted Emission 75GHz~90GHz
Frequency| Spectrum Reading Antenna Factor Distance dBUV/m Limit
(GHz) (dBuV) (dB/m) (m) (dBuV/m)
75.56553 43.8 48.8 0.15 92.6 <=100
dBuV/m = Spectrum Reading (dBuV) + Antenna Factor (dB/m)
Remark:
1. For above 1GHz, the EUT peak value was under average limit, therefore the
Average value compliance with the average limit
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Test Mode: TX-24GHz Temp/Hum 24.3(°C)/ 63%RH
Test Item 90GHz-100GHz Test Date May 29, 2020
Polarize Vertical/Horizontal Test Engineer Jerry Chang
Detector Peak and Average
‘ Spectrum I [@]
Ref Level 22.00 dBpy & RBW 1 MHz
& BWT 6.7 ms & VBW 2 MHz Mode Auio FFT
Extidix &)
@ 1Pk View
MA[1] 38.96 dBpY
03.647540 GHZz

10 dButs
0 dBp
Start 90.0 GHz 32001 pts Stop 100.0 GHz
Marker |
Type | Ref | Trc | ¥-walue | Y-walue |  Function | Function Result |
Pl 1 93.64754 GHE 38.96 dByv
| CEEEEEE ]

Unwanted Emission 90GHz~100GHz
Frequency| Spectrum Reading Antenna Factor Distance dBUV/m Limit
(GHz) (dBuV) (dB/m) (m) (dBuV/m)
93.64754 38.96 48.8 0.15 87.76 <=100
dBuV/m = Spectrum Reading (dBuV) + Antenna Factor (dB/m)

Remark:
1. For above 1GHz, the EUT peak value was under average limit, therefore the
Average value compliance with the average limit
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24.2125GHz
Test Mode: TX-24GHz Temp/Hum 24.3(C)/ 63%RH
Test Item 30MHz-1GHz Test Date May 29, 2020
Polarize Vertical Test Engineer Jerry Chang
Detector Peak and Qusi-peak
Level (dBuV/m)

120
10

90

70

_l—‘
30
£ b
1 Y
IR |
03{1 224, 418, 612. 806. 1000
Frequency (MHz)
" Correct — .
Frequency Reading Result Limit Margin
(MH2) (dBuV) Ejag}r?]r) (dBuV/m) (dBuV/m) (dB) REMET S
142.52 19.45 -10.01 9.44 43.50 -34.06 Peak
271.53 18.06 -8.81 9.25 46.00 -36.75 Peak
446.13 18.49 -4.39 14.10 46.00 -31.90 Peak
483.96 19.37 -3.28 16.09 46.00 -29.91 Peak
735.19 20.68 0.57 21.25 46.00 -24.75 Peak
836.07 21.49 2.55 24.04 46.00 -21.96 Peak
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Test Mode: TX-24GHz Temp/Hum 24.3(°C)/ 63%RH
Test Item 30MHz-1GHz Test Date May 29, 2020
Polarize Horizontal Test Engineer Jerry Chang
Detector Peak and Qusi-peak
1pLEvel (dBuVim)
110
90)
10
5 -
I e
30
4
3
S B \
30 224, 418, 612 806. 1000
Frequency (MHz)
g Correct — .
Frequency Reading Result Limit Margin
(MH2) (dBuV) Ejag}r?]r) (dBuV/m) (dBuV/m) (dB) REMETS
130.88 18.59 -9.17 9.42 43.50 -34.08 Peak
199.75 18.39 -9.58 8.81 43.50 -34.69 Peak
312.27 18.50 -8.06 10.44 46.00 -35.56 Peak
501.42 18.93 -3.29 15.64 46.00 -30.36 Peak
630.43 19.67 -0.74 18.93 46.00 -27.07 Peak
952.47 20.92 4.14 25.06 46.00 -20.94 Peak
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(4) Above 1G:
Test Mode: TX-24GHz Temp/Hum 24.3(C)/ 63%RH
Test Item 1GHz-40GHz Test Date May 29, 2020
Polarize Vertical Test Engineer Jerry Chang
Detector Peak and Average
120 Level {dBuV/m)
10
90
70
50
30
10
010{]{] 8800. 16600. 24400 32200. 40000
Frequency (MHz)
g Correct o .
Frequency Reading Result Limit Margin
(MHz2) (dBuVv) I (dBuV/m) (dBuV/m) (dB) RO
(dB/m)
12106.25 33.83 15.87 49.70 74.00 -24.30 Peak
N/A
Remark:
1. For above 1GHz, the EUT peak value was under average limit, therefore the Average
value compliance with the average limit
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Report No.: T200519D09-RP Rev.. 01
Test Mode: TX-24GHz Temp/Hum 24.3(°C)/ 63%RH
Test Item 1GHz-40GHz Test Date May 29, 2020
Polarize Horizontal Test Engineer Jerry Chang

Detector Peak and Average
1 HLe?el{dBqu}
T E— S S R (S R IS S I A
Qﬂr ............
e T s
. -NfitEB B A - i il LB LAt b
S R, AA
S s S S B
1000 8800. 16600, 24400. 32200. 40000
Frequency (MHz)
g Correct - .
Frequency Reading Result Limit Margin
(MH2) (dBuV) I (dBuV/m) (dBuV/m) (dB) REMET S
(dB/m)
12106.25 31.52 15.87 47.39 74.00 -26.61 Peak
N/A
Remark:
1. For above 1GHz, the EUT peak value was under average limit, therefore the Average
value compliance with the average limit
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Test Mode: TX-24GHz Temp/Hum 24.3(°C)/ 63%RH
Test Item 40GHz-50GHz Test Date May 29, 2020
Polarize Vertical/Horizontal Test Engineer Jerry Chang
Detector Peak and Average
Spectrum [%]
Ref Level 20.00 dBpy &= RBW 1 MHz
‘ - BWT 224 ms & VBW 3 MHz  Mode suto FFT
Exthdiz L
@ 1Pk Views

mMaf1]

45.55 dBpY
42.842570 GHZ

20 dEpt
10 dByts
0 dBpss
Start 40.0 GHz 32001 pts Stop 50.0 GHzZ
Marker |
Type | Ref | Tre | ¥-walue | w-walua |  Function | Function Result |
Al 1 42.84257 GHz 45.55 dBpv
L J1 ] R we

Date: Z5_MAY_Z0Z20 11:11:01

Unwanted Emission 40GHz~50GHz

Frequency| Spectrum Reading Antenna Factor Distance dBUV/m Limit
(GH2) (dBuVv) (dB/m) (m) (dBuV/m)
42.84257 45.55 44.7 0.15 90.25 <=100
dBuV/m = Spectrum Reading (dBuV) + Antenna Factor (dB/m)
Remark:

1. For above 1GHz, the EUT peak value was under average limit, therefore the
Average value compliance with the average limit

This document cannot be reproduced except in full, without prior written approval of the Company. A& &5 A& AN S FHF AT - A oy -



SR

Page: 47 /49
Report No.: T200519D09-RP Rev.. 01
Test Mode: TX-24GHz Temp/Hum 24.3(°C)/ 63%RH
Test Item 50GHz-75GHz Test Date May 29, 2020
Polarize Vertical/Horizontal Test Engineer Jerry Chang
Detector Peak and Average
‘ Spectrum I [@]
Ref Level 20.00 dBpy @ RBW 1 MMHz
& BWT 625 ms = VBW 3 MHz Mode Auto Sweep
Extiix
@ 1Pk View
rMaf1] 47.24 dBpY

64. 704620 GHz|

20 depis

10 dBps

0 deps

Start 50.0 GHz 22001 pts Stop 75.0 GHz

Marker
Type | Ref | Trc | ¥-walue | Y-walue |  Function | Function Result |
Pl 1 S, TO452 GHE 47,24 dBpv

J1 T

Unwanted Emission 50GHz~75GHz

Frequency| Spectrum Reading Antenna Factor Distance dBUV/m Limit
(GHz) (dBuV) (dB/m) (m) (dBuV/m)
64.70462 47.24 45.6 0.15 92.84 <=100

dBuV/m = Spectrum Reading (dBuV) + Antenna Factor (dB/m)

Remark:
1. For above 1GHz, the EUT peak value was under average limit, therefore the
Average value compliance with the average limit
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Test Mode: TX-24GHz Temp/Hum 24.3(°C)/ 63%RH
Test Item 75GHz-90GHz Test Date May 29, 2020
Polarize Vertical/Horizontal Test Engineer Jerry Chang
Detector Peak and Average
‘ Spectrum I [@]
Ref Level 22.00 dBpy @ RBW 1 rMHz
& BWT 10 ms & YBW 3 MHz Mode Auto FFT
Extidix &)
@ 1Pk View
MA[1] 43. 77 dBpY
75.633030 GHZz

10 dButs
0 dBp
Start 75.0 GHz 32001 pts Stop 90.0 GHz
Marker |
Type | Ref | Trc | ¥-walue | Y-walue |  Function | Function Result |
Pl 1 T5.63303 GHEz 43,77 depv
L JU J R e
Unwanted Emission 75GHz~90GHz
Frequency| Spectrum Reading Antenna Factor Distance dBUV/m Limit
(GHz) (dBuV) (dB/m) (m) (dBuV/m)
75.63303 43.77 48.8 0.15 92.57 <=100
dBuV/m = Spectrum Reading (dBuV) + Antenna Factor (dB/m)

Average value compliance with the average limit

Remark:
1. For above 1GHz, the EUT peak value was under average limit, therefore the
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Test Mode: TX-24GHz Temp/Hum 24.3(°C)/ 63%RH
Test Item 90GHz-100GHz Test Date May 29, 2020
Polarize Vertical/Horizontal Test Engineer Jerry Chang
Detector Peak and Average
‘ Spectrum I [@]
Ref Level 22.00 dBpy & RBW 1 MHz
& BWT 6.7 ms & VBW 2 MHz Mode Auio FFT
Extidix &)
@ 1Pk View
MA[1] 30.20 dBpY
04.891250 GHz

10 dButs
0 dBp
Start 90.0 GHz 32001 pts Stop 100.0 GHz
Marker |
Type | Ref | Trc | ¥-walue | Y-walue |  Function | Function Result |
Pl 1 D4, 839125 GHE 39.30 deyv
| | CEEEEEEE ]

Unwanted Emission 90GHz~100GHz
Frequency| Spectrum Reading Antenna Factor Distance dBUV/m Limit
(GHz) (dBuV) (dB/m) (m) (dBuV/m)
94.89125 39.3 48.8 0.15 88.1 <=100
dBuV/m = Spectrum Reading (dBuV) + Antenna Factor (dB/m)

Remark:
1. For above 1GHz, the EUT peak value was under average limit, therefore the
Average value compliance with the average limit

--End of Report--
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